
THE TEAM AT CONCORD’S PENACOOK PLANT 
ADAPTED QUICKLY TO NEW TECHNOLOGY
PAGE 22

Gem

tpomag.com
SEPTEMBER 2016

TECH TALK: 
When two worlds collide

PAGE 58

IN MY WORDS: 
A new power in 
water – WE&RF

PAGE 68

A Hidden
Dan Driscoll
Superintendent 
Concord, N.H.

SUSTAINABLE OPERATIONS: 
Biogas to energy in Wooster, Ohio

PAGE 30





CLR Process Components
Magna Rotors
Velocity Control Baffles
Rotor Covers
Level Control Weirs
E.A. Aerotor
Process Monitoring and  
Control Systems

We have more than 50 years of experience in oxidation ditch technology and more than 2000 installations. Lakeside’s CLR 
process offers a variety of wastewater treatment options, including several operational modes, nitrogen and phosphorus removal, and an 
[...]
regular monitoring of water quality. “Our operators keep the grass mowed 

around the discharge points to make sure the discharge water is full-flow-
ing,” Van Marke says.

Created by Congress in the late 1980s as part of the Clean Water Act, the 
National Estuary Program is administered by the U.S. EPA to help states 
develop plans to protect and restore the productivity of estuaries while sup-
porting economic growth and recreation. The State of Louisiana committed 
to the voluntary program in 1990. In 1992, the Thibodaux plant was adapted 
so that the wetlands could be used for tertiary treatment. Before that, the 
swamp had been cut off from its supply of freshwater.

BIRD HAVEN
The Barataria-Terrebonne swamps and marshes contain nine of Louisi-

ana’s scenic streams and are among the nation’s top three areas for bird-
watching. Nearly 400 bird species have been spotted in the BTNE system. 
The southern half of the system contains estuaries that exchange water with 
the Gulf of Mexico, while the northern end contains freshwater wetlands 
and backswamps.

Van Marke says the wetland area has always been forested and that log-
ging as a means of removing nutrients will likely continue. Future recre-
ation in the wetland will be limited, since hunting and fishing are prohibited 
on the site. Directional drilling for mineral extraction will be allowed. 
Kevin Chiasson, plant supervisor, gives tours of the treatment facility.

The treatment plant is in a sugar cane field 60 miles southwest of New 
Orleans. Its outfall is the Pointe Au Chenes Swamp, about a mile from the 
plant. Shrubbery and trees hide the plant from a subdivision on its western side.

Van Marke says, “The city and our treatment plant do our best to sup-
port the efforts of the state by adding water suitable for plants, vegetation 
and wildlife in the wetlands.”   

 

Teaming With Nature
FEDERAL, STATE AND LOCAL PARTNERSHIP HELPS A LOUISIANA WASTEWATER 
TREATMENT PLANT IMPROVE WILDLIFE HABITAT IN A NATURAL ESTUARY AREA

PLANTSCAPES

By Jeff Smith

‘‘The natural  

wetlands are 

being enhanced by 

receiving effluent 

from the wastewater 

treatment plant.”
JOE VAN MARKE

CLOCKWISE FROM TOP LEFT:  

Operator Lewis Kovar stands 
on plank that leads to a water-
quality monitoring point in the 
assimilated wetland; a 7.2 acre 
concrete-lined aeration lagoon 
at the Thibodaux plant; typical 
concrete apron at one of the  
40 discharge points that empty 
into the wetlands; and aerators 
operating in the lagoon.



46     TREATMENT PLANT OPERATOR

THE AWARD-WINNING TOWN OF HAMPTON TEAM FINDS WAYS TO DEAL WITH 
SUBSTANTIAL VARIATIONS IN SEASONAL FLOWS AND INFLUENT STRENGTH

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Elizabeth Frantz

AmpleAgility

wastewater: PLANT
top performer

Operator Bill Lowney checks biosolids 
quality at the rotary dewatering press 
(Fournier).

PUBLIC WORKS DIRECTOR CHRIS JACOBS SUMS UP 
the challenges of treating wastewater in the town of Hampton, New Hampshire: 
“It’s like we’re trying to run a bakery, but the cake mix constantly changes.”

That’s largely because Hampton is an Atlantic beachfront tourist com-
munity of 15,000 whose population swells to as high as 30,000 in summer. 
On top of that, some 100,000 visitors may crowd the mile-long Hampton Beach 
on hot summer days. Adding to the difficulty, a brewery opened in town two 
years ago, and its wastewater sharply increased the BOD loading.

The job of finessing the Leavitt E. Magrath Wastewater Treatment Plant 
through those changes falls to a seven-member team led by Mike Dube, oper-
ations manager, and Mike Carle, chief operator. Aside from a hiccup here 
and there, the two have kept the plant running efficiently and in compliance 
with its permit since they arrived in the late 1990s.

Recent years have brought recognition for their work, in the form of a 
2013 New Hampshire Water Pollution Control Association Plant of the Year 
award, a 2014 U.S. EPA Regional Wastewater Treatment Plant Excellence 
Award and a 2015 Environmental Champion Award from Aquarion, the pri-
vate water company serving Hampton and nearby communities.

Ken Kessler of the New Hamp-
shire Department of Environmental 
Services (DES) and Carl McMorran, 
operations manager of Aquarion, 
were instrumental in nominating 
the plant for two of the awards.

Dube says the awards are related 
to major improvements on a main 
oceanfront pump station and the 
plant’s biosolids dewatering equip-
ment, both completed in 2013. Those 
projects helped the plant fulfill its 
role in keeping Hampton Beach 
among the cleanest in the country, 
while protecting the marsh and clam 
flats in the harbor.

BEACH BONANZA
The town of Hampton is best 

known for Hampton Beach, a wide expanse of state-owned oceanfront that 
draws visitors from a wide area. “Hampton Beach has a five-star rating as 
one of the best beaches around,” says Dube. “When the summer tempera-
ture gets above 90 degrees, everybody comes here to try to cool off.”

That means higher flows to the treatment plant. Design capacity is 3.9 
mgd; the winter average flow is 2.2 mgd. In summer, seasonal residents push 
that to 2.7 mgd. On summer days when the beach is crowded, flows can spike.

“We can hit 4.5 mgd at midday, although it goes down to about 2 mgd 
overnight,” Carle says. “So the daily average is still below 80 percent of our 

‘‘Hampton Beach 

has a five-star 

rating as one of the 

best beaches around. 

When the summer 

temperature gets 

above 90 degrees, 

everybody comes here 

to try to cool off.”
MIKE DUBE

Leavitt E. Magrath Wastewater Treatment Plant, 
Hampton, New Hampshire
BUILT: | 1964 (major upgrade 1976, other upgrades since)
POPULATION SERVED: | 15,000
SERVICE AREA: | 14.6 square miles
FLOWS: | 3.9 mgd design; 2.2 (winter) to 2.7 (summer) mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Modified Ludzack-Ettinger
RECEIVING WATER: | Unnamed Tide Mill Creek tributary stream
BIOSOLIDS: | Landfilled
ANNUAL BUDGET: | $1.5 million (operations)
WEBSITE: | www.hamptonnh.gov
GPS COORDINATES: | Latitude: 42°55’28.27”N; longitude: 70°49’27.27”W 



tpomag.com    September 2016   47

THE AWARD-WINNING TOWN OF HAMPTON TEAM FINDS WAYS TO DEAL WITH 
SUBSTANTIAL VARIATIONS IN SEASONAL FLOWS AND INFLUENT STRENGTH

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Elizabeth Frantz

AmpleAgility

wastewater: PLANT
top performer

Operator Bill Lowney checks biosolids 
quality at the rotary dewatering press 
(Fournier).

PUBLIC WORKS DIRECTOR CHRIS JACOBS SUMS UP 
the challenges of treating wastewater in the town of Hampton, New Hampshire: 
“It’s like we’re trying to run a bakery, but the cake mix constantly changes.”

That’s largely because Hampton is an Atlantic beachfront tourist com-
munity of 15,000 whose population swells to as high as 30,000 in summer. 
On top of that, some 100,000 visitors may crowd the mile-long Hampton Beach 
on hot summer days. Adding to the difficulty, a brewery opened in town two 
years ago, and its wastewater sharply increased the BOD loading.

The job of finessing the Leavitt E. Magrath Wastewater Treatment Plant 
through those changes falls to a seven-member team led by Mike Dube, oper-
ations manager, and Mike Carle, chief operator. Aside from a hiccup here 
and there, the two have kept the plant running efficiently and in compliance 
with its permit since they arrived in the late 1990s.

Recent years have brought recognition for their work, in the form of a 
2013 New Hampshire Water Pollution Control Association Plant of the Year 
award, a 2014 U.S. EPA Regional Wastewater Treatment Plant Excellence 
Award and a 2015 Environmental Champion Award from Aquarion, the pri-
vate water company serving Hampton and nearby communities.

Ken Kessler of the New Hamp-
shire Department of Environmental 
Services (DES) and Carl McMorran, 
operations manager of Aquarion, 
were instrumental in nominating 
the plant for two of the awards.

Dube says the awards are related 
to major improvements on a main 
oceanfront pump station and the 
plant’s biosolids dewatering equip-
ment, both completed in 2013. Those 
projects helped the plant fulfill its 
role in keeping Hampton Beach 
among the cleanest in the country, 
while protecting the marsh and clam 
flats in the harbor.

BEACH BONANZA
The town of Hampton is best 

known for Hampton Beach, a wide expanse of state-owned oceanfront that 
draws visitors from a wide area. “Hampton Beach has a five-star rating as 
one of the best beaches around,” says Dube. “When the summer tempera-
ture gets above 90 degrees, everybody comes here to try to cool off.”

That means higher flows to the treatment plant. Design capacity is 3.9 
mgd; the winter average flow is 2.2 mgd. In summer, seasonal residents push 
that to 2.7 mgd. On summer days when the beach is crowded, flows can spike.

“We can hit 4.5 mgd at midday, although it goes down to about 2 mgd 
overnight,” Carle says. “So the daily average is still below 80 percent of our 

‘‘Hampton Beach 

has a five-star 

rating as one of the 

best beaches around. 

When the summer 

temperature gets 

above 90 degrees, 

everybody comes here 

to try to cool off.”
MIKE DUBE

Leavitt E. Magrath Wastewater Treatment Plant, 
Hampton, New Hampshire
BUILT: | 1964 (major upgrade 1976, other upgrades since)
POPULATION SERVED: | 15,000
SERVICE AREA: | 14.6 square miles
FLOWS: | 3.9 mgd design; 2.2 (winter) to 2.7 (summer) mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Modified Ludzack-Ettinger
RECEIVING WATER: | Unnamed Tide Mill Creek tributary stream
BIOSOLIDS: | Landfilled
ANNUAL BUDGET: | $1.5 million (operations)
WEBSITE: | www.hamptonnh.gov
GPS COORDINATES: | Latitude: 42°55’28.27”N; longitude: 70°49’27.27”W 



48     TREATMENT PLANT OPERATOR

design flow. We typically exceed 3.9 mgd on only a handful of days for the 
year, and usually those are rain events.”

The plant’s permit includes ammonia limits of 1.1 mg/L in summer and 
2.7 mg/L in winter. Effluent ammonia is typically below the detection limit. 
“We’ve started tracking total nitrogen and are almost always below 5 mg/L,” 
Carle says. That parameter is not in the permit, but may be in the future, 
Dube observes. There is no phosphorus limit.

REFINED PROCESS
The Leavitt E. Magrath plant was built in 1964 and received a major 1976 

upgrade. It uses the modified Ludzack-Ettinger process. Influent enters the 
headworks building and passes through a bar screen (Headworks Interna-
tional). Rags and debris drop into a Screwpactor spiral conveyor/compactor 
(also Headworks) for dewatering. “It acts like a big sausage-maker,” Dube says.

The wastewater is then delivered to a bucket elevated grit chamber 
(Schloss) that dumps the material into a screw auger 
for dewatering. From there the flow goes to three wet 
wells, from which three Chicago pumps (Grundfos) 
rated for a combined 2,000 gpm deliver it to the pri-
mary clarifiers. “We typically run one primary,” says 
Dube. “We have two, and we put the other one on for 
storm surges or when work is done on the first clari-
fier. It’s nice having that redundancy.”

Primary effluent goes to the aeration system, first 
entering an anoxic zone. A recycle pump (Flygt - a 
Xylem Brand) delivers return activated sludge at a 
ratio of 1 1/2 to two times the influent flow. “We have 
that recycle pump hooked up to an ORP meter (Hach) 
at the tail end of the anoxic process,” says Carle. “The 
internal recycle pump used to operate at one speed. 
Now the recycle rate fluctuates according to the ORP 
setting. That saves money on electricity.”

The anoxic zone is followed by three aerated 
zones. “If you picture a large square divided into four 
smaller squares, that’s the setup of our aeration 
tanks,” Carle says. “The flow goes through the tanks 
sequentially.”

From aeration, the flow moves on to three Tow-
Bro secondary clarifiers (Evoqua Water Technolo-
gies). Two are typically online and the other is kept 
as a spare. Secondary effluent is disinfected with 
sodium hypochlorite and dechlorinated with sodium 
bisulfite before discharge to a tributary of the Tide 
Mill Creek.

SOLIDS SIDE
The Hampton plant sends undigested biosolids 

to landfill. Primary and waste activated sludges are 
handled separately before dewatering. Primary sludge 
goes through a gravity thickener (FMC) and waste 
activated material through a rotary drum thickener 
(Parkson Corp.).

From separate storage tanks, the materials are 
mixed in the pipeline that feeds a rotary press 
(Fournier). “On a blend of 20 percent secondary and 
80 percent primary sludge, we produce cake at 22 to 
27 percent solids,” says Carle. Plant personnel haul 
the material to the landfill.

In 2013, the team replaced an older four-channel 
dewatering press with the current six-channel unit 
(Fournier) at a cost of $1.3 million. “The old press didn’t 
have secondary-only dewatering capability because of 
the channel sizes,” Dube says. “So we went with smaller 
channels, which enable us to dewater secondary solids.

“As part of that project, we diverted the recycle water from the rotary 
drum thickener and the press so it goes into the wet wells instead of back 
through the headworks. The advantage is that we get a more accurate read-
ing of the loadings coming into the plant.”

The other major 2013 project was a $2.4 million rebuild of the Church 
Street pump station serving the beach area. “The previous pump station was 
so old that it was registered as a historical site,” says Dube. “We had to go 
through all the hoops and waivers to be able to take it out. It wasn’t cost-
effective to rehabilitate it.”

Carle recalls, “We had to dig down to 30 feet below the low tide mark — 
the contractor was essentially digging into the Atlantic Ocean. It took them 
several months to dewater the area. We located the new station 2 feet above 
the 100-year tide mark, taking into consideration the rising sea levels.” The 
pump station contains three Flygt premium-efficiency submersible pumps, 
each rated 30 hp, significantly smaller than old pumps. For the energy effi-

LITTLE THINGS COUNT
It’s not just the million-dollar projects that make things better at 

the Leavitt E. Magrath Wastewater Treatment Plant. Sometimes it 
takes nothing more than a couple of sheets of paper, or the repurpos-
ing of a plastic reagent bottle.

Ideas arise constantly from a staff that totals more than 100 years 
of experience. The team includes:

• Steve Aslin, maintenance technician/grease inspector  
(Grade 4 wastewater operator license, 19 years with the town 
of Hampton)

• Rob Pierce, lab technician, Grade 2, 10 years

• Bill Lowney, operator, Grade 1, 10 years

• Cliff Lavigne, truck driver, Grade 1, nine years

• Mike Moran, equipment mechanic, Grade 2, five years

• Marie Hall, Public Works secretary, 26 years
“We have a lot of operator ingenuity here,” says Mike Dube, 

operations manager (Grade 4, 18 years). Mike Carle, chief operator, 
was recognized twice by the Water Environment Federation in its 
Operator Ingenuity Contest, first for a “fecal clock” and then for a 

makeshift but effective shield to keep an influent composite sampler 
from getting clogged by wipes or rags.

“We use the IDEXX test for fecal coliform,” says Carle (Grade 4,  
17 years). “It’s an 18-hour test. On weekends we rotate the lab duties, 
so the person coming in may not know when it’s time to conclude and 
read the test.” The “clock” consists of a sheet of manila paper with 
two dials printed on it, one for indicating when the test was started 
and the other when to read it. “It’s a simple visual reminder,” Carle says.

Dube notes that clogging of the influent sampler used to be “a 
maintenance nightmare, especially when the temperature was 10 
degrees outside and our people had to clean it off.” To create the 
sampler shield, Carle took a 500 mL bottle from a pH buffer solution, 
cut the bottom off and modified the neck. When fastened in place,  
the bottle formed a shroud over the intake. “Now the rags don’t get 
sucked into the intake and clog it up,” Carle says. “At best they just 
slide on by. At worst they get caught on the hose.” Either way, the 
sampler is able to operate continuously.

Dube says, “Little things like that help us do our jobs a bit better.”

The team at the Leavitt E. Magrath Wastewater Treatment Plant includes, from left, Bill Lowney, Marie Hall, Mike Dube, Mike Carle, Cliff Lavigne, Rob Pierce,  
Steve Aslin and Mike Moran.

‘‘Lately, we’re headed in the right direction. The elected 

officials we have in place now are looking out for the future 

of the town and making the necessary plans to improve it.”
MIKE DUBE



tpomag.com    September 2016   49

design flow. We typically exceed 3.9 mgd on only a handful of days for the 
year, and usually those are rain events.”

The plant’s permit includes ammonia limits of 1.1 mg/L in summer and 
2.7 mg/L in winter. Effluent ammonia is typically below the detection limit. 
“We’ve started tracking total nitrogen and are almost always below 5 mg/L,” 
Carle says. That parameter is not in the permit, but may be in the future, 
Dube observes. There is no phosphorus limit.

REFINED PROCESS
The Leavitt E. Magrath plant was built in 1964 and received a major 1976 

upgrade. It uses the modified Ludzack-Ettinger process. Influent enters the 
headworks building and passes through a bar screen (Headworks Interna-
tional). Rags and debris drop into a Screwpactor spiral conveyor/compactor 
(also Headworks) for dewatering. “It acts like a big sausage-maker,” Dube says.

The wastewater is then delivered to a bucket elevated grit chamber 
(Schloss) that dumps the material into a screw auger 
for dewatering. From there the flow goes to three wet 
wells, from which three Chicago pumps (Grundfos) 
rated for a combined 2,000 gpm deliver it to the pri-
mary clarifiers. “We typically run one primary,” says 
Dube. “We have two, and we put the other one on for 
storm surges or when work is done on the first clari-
fier. It’s nice having that redundancy.”

Primary effluent goes to the aeration system, first 
entering an anoxic zone. A recycle pump (Flygt - a 
Xylem Brand) delivers return activated sludge at a 
ratio of 1 1/2 to two times the influent flow. “We have 
that recycle pump hooked up to an ORP meter (Hach) 
at the tail end of the anoxic process,” says Carle. “The 
internal recycle pump used to operate at one speed. 
Now the recycle rate fluctuates according to the ORP 
setting. That saves money on electricity.”

The anoxic zone is followed by three aerated 
zones. “If you picture a large square divided into four 
smaller squares, that’s the setup of our aeration 
tanks,” Carle says. “The flow goes through the tanks 
sequentially.”

From aeration, the flow moves on to three Tow-
Bro secondary clarifiers (Evoqua Water Technolo-
gies). Two are typically online and the other is kept 
as a spare. Secondary effluent is disinfected with 
sodium hypochlorite and dechlorinated with sodium 
bisulfite before discharge to a tributary of the Tide 
Mill Creek.

SOLIDS SIDE
The Hampton plant sends undigested biosolids 

to landfill. Primary and waste activated sludges are 
handled separately before dewatering. Primary sludge 
goes through a gravity thickener (FMC) and waste 
activated material through a rotary drum thickener 
(Parkson Corp.).

From separate storage tanks, the materials are 
mixed in the pipeline that feeds a rotary press 
(Fournier). “On a blend of 20 percent secondary and 
80 percent primary sludge, we produce cake at 22 to 
27 percent solids,” says Carle. Plant personnel haul 
the material to the landfill.

In 2013, the team replaced an older four-channel 
dewatering press with the current six-channel unit 
(Fournier) at a cost of $1.3 million. “The old press didn’t 
have secondary-only dewatering capability because of 
the channel sizes,” Dube says. “So we went with smaller 
channels, which enable us to dewater secondary solids.

“As part of that project, we diverted the recycle water from the rotary 
drum thickener and the press so it goes into the wet wells instead of back 
through the headworks. The advantage is that we get a more accurate read-
ing of the loadings coming into the plant.”

The other major 2013 project was a $2.4 million rebuild of the Church 
Street pump station serving the beach area. “The previous pump station was 
so old that it was registered as a historical site,” says Dube. “We had to go 
through all the hoops and waivers to be able to take it out. It wasn’t cost-
effective to rehabilitate it.”

Carle recalls, “We had to dig down to 30 feet below the low tide mark — 
the contractor was essentially digging into the Atlantic Ocean. It took them 
several months to dewater the area. We located the new station 2 feet above 
the 100-year tide mark, taking into consideration the rising sea levels.” The 
pump station contains three Flygt premium-efficiency submersible pumps, 
each rated 30 hp, significantly smaller than old pumps. For the energy effi-

Aerzen Booth #7339

PERFORMANCE3

 NEW LEVELS OF EFFICIENCY

 IN AERATION BLOWER SYSTEMS

PD BLOWER  •  HYBRID BLOWER  •  TURBO BLOWER

Lower your energy consumption for WWTP 
aeration and gain process efficiencies with  
a choice of three blower technologies: 
Positive Displacement Blower 
Hybrid Blower 
Turbo Blower 
One Source—Three Technologies.  
This is Performance3.
Get a quote for the solution with the  
lowest energy cost: 610-380-0244
Download the whitepaper:
How To Select The Most  
E�ective Blower Technology  
For Wastewater Applications
www.aerzenusa.com

Aerzen Booth #7339

PERFORMANCE3

 NEW LEVELS OF EFFICIENCY

 IN AERATION BLOWER SYSTEMS

PD BLOWER  •  HYBRID BLOWER  •  TURBO BLOWER

Lower your energy consumption for WWTP 
aeration and gain process efficiencies with  
a choice of three blower technologies: 
Positive Displacement Blower 
Hybrid Blower 
Turbo Blower 
One Source—Three Technologies.  
This is Performance3.
Get a quote for the solution with the  
lowest energy cost: 610-380-0244
Download the whitepaper:
How To Select The Most  
E�ective Blower Technology  
For Wastewater Applications
www.aerzenusa.com

FREE INFO – SEE ADVERTISER INDEX

LITTLE THINGS COUNT
It’s not just the million-dollar projects that make things better at 

the Leavitt E. Magrath Wastewater Treatment Plant. Sometimes it 
takes nothing more than a couple of sheets of paper, or the repurpos-
ing of a plastic reagent bottle.

Ideas arise constantly from a staff that totals more than 100 years 
of experience. The team includes:

• Steve Aslin, maintenance technician/grease inspector  
(Grade 4 wastewater operator license, 19 years with the town 
of Hampton)

• Rob Pierce, lab technician, Grade 2, 10 years

• Bill Lowney, operator, Grade 1, 10 years

• Cliff Lavigne, truck driver, Grade 1, nine years

• Mike Moran, equipment mechanic, Grade 2, five years

• Marie Hall, Public Works secretary, 26 years
“We have a lot of operator ingenuity here,” says Mike Dube, 

operations manager (Grade 4, 18 years). Mike Carle, chief operator, 
was recognized twice by the Water Environment Federation in its 
Operator Ingenuity Contest, first for a “fecal clock” and then for a 

makeshift but effective shield to keep an influent composite sampler 
from getting clogged by wipes or rags.

“We use the IDEXX test for fecal coliform,” says Carle (Grade 4,  
17 years). “It’s an 18-hour test. On weekends we rotate the lab duties, 
so the person coming in may not know when it’s time to conclude and 
read the test.” The “clock” consists of a sheet of manila paper with 
two dials printed on it, one for indicating when the test was started 
and the other when to read it. “It’s a simple visual reminder,” Carle says.

Dube notes that clogging of the influent sampler used to be “a 
maintenance nightmare, especially when the temperature was 10 
degrees outside and our people had to clean it off.” To create the 
sampler shield, Carle took a 500 mL bottle from a pH buffer solution, 
[...]
FOR REUSE, BUT THEY DON’T NECESSARILY PLAY WELL TOGETHER FROM AN O&M PERSPECTIVE

By Ed Kobylinski, Neil Massart, Sandeep Sathyamoorthy and Jonathan Loveland

As utilities develop facilities to maximize water resources, indirect 
potable reuse and direct potable reuse are becoming more common.

Microfiltration or ultrafiltration membranes are often installed 
for pretreatment ahead of reverse osmosis, and advanced biological treat-
ment often precedes membrane treatment. However, the integration of 
advanced biological treatment and tertiary membrane treatment result in 
operations and maintenance challenges. When the two treatment worlds col-
lide, it’s helpful for operators to understand the issues and their options to 
keep both processes working effectively and consistently.

 
DAILY DISAGREEMENT

Biological and membrane process flows need fundamentally different 
management. Membranes want a steady influent flow, whereas biological sys-
tems have to treat flow as it arrives. Membranes, especially RO, typically do 
not treat highly variable diurnal flows and are more difficult to operate under 
such flow conditions.

Figure 1 illustrates a typical diurnal flow pattern for a wastewater treat-
ment plant with a 10 mgd average flow. Hourly flows can vary by as much as 
30 to -60 percent. In such a plant, membranes will experience significant 
flow variations throughout the day. Although MF and UF membranes can 
typically handle flow variations, RO systems have a more limited range — 
from 85 to 100 percent of their design flow.

So for the plant just described, the RO membranes could not process 
more than 10 mgd of influent, and the RO trains would have to be turned off 
when influent flow dipped below 8.5 mgd. As a result, a significant fraction 
of effluent could not be reused. The RO trains would need to be taken out of 
service and flushed or cleaned daily, since biological growth tends to accu-
mulate on idle RO membranes.

 
ALTERNATIVE SOLUTIONS

The obvious solution to this problem is flow equalization. There are mul-
tiple equalization options each with advantages and disadvantages. Inline 
equalization often requires separate pumping of the forward flow, whereas 
offline systems can store just the flow in excess of the targeted continuous 
daily flow.

Option 1: Equalization ahead of RO
Equalization ahead of the RO system provides the flow relief needed to 

dampen hourly fluctuations and allows the RO to operate at a constant flow 
for longer periods. The RO system in this case can be designed for the true 
average daily flow rather than oversized to meet a peak hourly flow, thereby 
reducing the installed cost. Equalization also minimizes the number of times 
operators have to shut down, flush, clean the RO train and put it in storage 
mode until the flow rises.

While this simplifies operation of the RO flow equalization, it leaves the 
upstream facilities exposed to all daily and hourly flow fluctuations and the 
attendant operating complexity. The upstream facilities, including the MF/
UF system, must be designed for the variable flows.

TECH TALK

FIGURE 1: Wastewater treatment plant diurnal flow curve.

Flow equalization within reuse systems benefits both biological and  
membrane treatment systems and produces higher water yield and a better-
quality final product.

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

B
L

A
C

K
 &

 V
E

A
T

C
H

(continued)



FREE INFO – SEE ADVERTISER INDEX

When Two Worlds Collide
BIOLOGICAL AND MEMBRANE PROCESSES MUST WORK TOGETHER TO PRODUCE HIGH-QUALITY WATER  
FOR REUSE, BUT THEY DON’T NECESSARILY PLAY WELL TOGETHER FROM AN O&M PERSPECTIVE

By Ed Kobylinski, Neil Massart, Sandeep Sathyamoorthy and Jonathan Loveland

As utilities develop facilities to maximize water resources, indirect 
potable reuse and direct potable reuse are becoming more common.

Microfiltration or ultrafiltration membranes are often installed 
for pretreatment ahead of reverse osmosis, and advanced biological treat-
ment often precedes membrane treatment. However, the integration of 
advanced biological treatment and tertiary membrane treatment result in 
operations and maintenance challenges. When the two treatment worlds col-
lide, it’s helpful for operators to understand the issues and their options to 
keep both processes working effectively and consistently.

 
DAILY DISAGREEMENT

Biological and membrane process flows need fundamentally different 
management. Membranes want a steady influent flow, whereas biological sys-
tems have to treat flow as it arrives. Membranes, especially RO, typically do 
not treat highly variable diurnal flows and are more difficult to operate under 
such flow conditions.

Figure 1 illustrates a typical diurnal flow pattern for a wastewater treat-
ment plant with a 10 mgd average flow. Hourly flows can vary by as much as 
30 to -60 percent. In such a plant, membranes will experience significant 
flow variations throughout the day. Although MF and UF membranes can 
typically handle flow variations, RO systems have a more limited range — 
from 85 to 100 percent of their design flow.

So for the plant just described, the RO membranes could not process 
more than 10 mgd of influent, and the RO trains would have to be turned off 
when influent flow dipped below 8.5 mgd. As a result, a significant fraction 
of effluent could not be reused. The RO trains would need to be taken out of 
service and flushed or cleaned daily, since biological growth tends to accu-
mulate on idle RO membranes.

 
ALTERNATIVE SOLUTIONS

The obvious solution to this problem is flow equalization. There are mul-
tiple equalization options each with advantages and disadvantages. Inline 
equalization often requires separate pumping of the forward flow, whereas 
offline systems can store just the flow in excess of the targeted continuous 
daily flow.

Option 1: Equalization ahead of RO
Equalization ahead of the RO system provides the flow relief needed to 

dampen hourly fluctuations and allows the RO to operate at a constant flow 
for longer periods. The RO system in this case can be designed for the true 
average daily flow rather than oversized to meet a peak hourly flow, thereby 
reducing the installed cost. Equalization also minimizes the number of times 
operators have to shut down, flush, clean the RO train and put it in storage 
mode until the flow rises.

While this simplifies operation of the RO flow equalization, it leaves the 
upstream facilities exposed to all daily and hourly flow fluctuations and the 
attendant operating complexity. The upstream facilities, including the MF/
UF system, must be designed for the variable flows.

TECH TALK

FIGURE 1: Wastewater treatment plant diurnal flow curve.

Flow equalization within reuse systems benefits both biological and  
membrane treatment systems and produces higher water yield and a better-
quality final product.

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

B
L

A
C

K
 &

 V
E

A
T

C
H

(continued)



60     TREATMENT PLANT OPERATOR

Option 2: Equalization ahead of MF/UF
Equalization ahead of the MF/UF system requires storage of high-qual-

ity biologically treated effluent containing low concentrations of suspended 
solids with little chance of creating odors. A continuous or scheduled pro-
gram of chlorine dosing is needed to prevent excessive slime growth. Even 
with equalization to dampen the diurnal fluctuations through the MF/UF, 
an RO equalization tank is still needed to simplify RO operation.

As with Option 1, this equalization option allows the MF/UF system to 
be designed for lower, longer-term flow averages, so it can be operated at a 
more steady state for longer periods, simplifying operation. In addition, 
chemical feed systems can be operated at steady state. Equalization lets oper-
ators focus more time on the big picture and less time tweaking and balanc-
ing chemical feed rates to address changing conditions.

Option 3: Primary effluent equalization
The biological plant can be a mystery for many membrane system oper-

ators. Equalization ahead of the biological process allows loading to be con-
trolled throughout the day and minimizes wide load fluctuations. Although 

equalization of flow matters most for membrane operations, equalization of 
load matters more for biological systems.

The BOD and TKN loads drive aeration and sludge wasting, which affects 
the need to adjust airflow rates for dissolved oxygen control, MLSS recycle 
rates for denitrification, and return/waste activated sludge flow rates. Man-
aging the load produces steadier and simpler daily operation. A steady daily 
flow also simplifies clarifier operation. This option enables operators to bet-
ter control the biological process and 
so produce a better-quality effluent 
with less colloidal material to feed 
the membrane systems.

Equalization also improves bio-
logical system performance by 
increasing removal of soluble BOD, 
thereby limiting RO membrane fouling. Less frequent major cleaning of the 
membranes extends membrane life and also cuts operating costs by enabling 
operation at a lower pressure.

Equalization of load before biological treatment has a downside — odor 
generation. In effect, the utility pays for less frequent membrane cleaning 
with cleaning and odor management of the equalization tank. As a remedy, 
two equalization tanks provide operating flexibility and make tank clean-
ing and maintenance easier.

Overall, primary effluent equalization is better than Options 1 and 2 
because it produces a better-quality feed to the membranes and simplifies 
operation of three major sections of the facility. On the other hand, integra-
tion of primary effluent equalization into existing facilities considering pota-
ble reuse can be challenging where there are significant site constraints.

Option 4: Influent flow equalization
Influent flow equalization can take many forms, including temporary 

storage in the collections system or an on-site tank. Storage of incoming flow 
is a major source of odors. Site constraints often dictate the choice between 
influent or primary effluent equalization, but primary clarifier effluent stor-
age is generally preferred. Options 3 or 4 are generally better than Options 
1 and 2 because they equalize flow and simplify biological and membrane 
system operations, while also yielding substantial improvements in biologi-
cal effluent quality.

 
SIDESTREAM EQUALIZATION

The sidestreams from sludge digestion and dewatering have high concen-
trations of pollutants, especially in plants with anaerobic digestion. If these 
high-strength waste streams are sent back to the head of the plant, the influ-
ent or primary effluent equalization basins can catch and equalize the loads.

Because many plants dewater solids on an intermittent schedule, sepa-
rate equalization and even treatment of this sidestream load can be benefi-
cial to overall biological plant operation. Reducing the sidestream loads 
simplifies operation of the main liquid stream process and produces a more 
stable effluent quality.

Polymers are used both to dewater and thicken sludges. While polymers 
are necessary, any polymer in the plant effluent increases the potential for 
membrane fouling; MF/UF systems are particularly at risk. Whether RO 
equipment is at risk depends on the type of polymer used. Solvent-based 
polymers, for example, can be problematic; solvents that are not biodegrad-
able can foul and even damage RO membranes.

In many reclaim cases, only a portion of plant effluent is sent to the mem-
brane systems. If all sidestreams containing polymer are separated and 
returned to the treatment train that does not send effluent to the reclaim 
system, polymer fouling can be avoided. If polymers are used properly in 
thickening and dewatering, almost all polymer should be absorbed onto 
the solids.

Testing can help operators determine whether a particular polymer con-
tributes to or causes membrane fouling. Some newer polymers are biode-
gradable. Sending sidestreams back to the biological system allows microbes 
to convert the polymer to biomass. On-site pilot testing helps ensure that all 
components of the polymer solution are biodegraded and nothing slips 
through that would foul the membranes. An on-site membrane pilot unit 
also brings opportunities to investigate other membranes and membrane-
cleaning procedures.

 
FINAL ANALYSIS

Biological and membrane treatment are very different, but both can sig-
nificantly benefit from flow equalization. Equalization as far upstream as 

possible makes operation easier for both systems and ultimately produces 
better-quality reclaimed water.

RO systems do not have much flexibility for turndown, so some equal-
ization ahead of the RO is usually needed to simplify operation, reduce oper-
ation and maintenance costs, and maximize reclaimed water production. 
Equalization within reuse systems benefits both biological and membrane 
systems and produces a better final product.

ABOUT THE AUTHORS
Ed Kobylinski is a senior wastewater process expert, Neil Massart is director 

of the operations technology group, Dr. Sandeep Sathyamoorthy is process and 
innovation leader, and Jonathan Loveland is global practice leader for alterna-
tive water supply, all in the water business of Black & Veatch.   

Biological and membrane process flows need fundamentally different 

management. Membranes want a steady influent flow, whereas biological 

systems have to treat flow as it arrives.

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

B
L

A
C

K
 &

 V
E

A
T

C
H

Some equalization ahead of the RO is usually needed to simplify operation,  
reduce operation and maintenance costs, and maximize production of 
reclaimed water.



tpomag.com    September 2016   61

Booth 2529

FREE INFO – SEE ADVERTISER INDEXFREE INFO – SEE ADVERTISER INDEX

Option 2: Equalization ahead of MF/UF
Equalization ahead of the MF/UF system requires storage of high-qual-

ity biologically treated effluent containing low concentrations of suspended 
solids with little chance of creating odors. A continuous or scheduled pro-
gram of chlorine dosing is needed to prevent excessive slime growth. Even 
with equalization to dampen the diurnal fluctuations through the MF/UF, 
an RO equalization tank is still needed to simplify RO operation.

As with Option 1, this equalization option allows the MF/UF system to 
be designed for lower, longer-term flow averages, so it can be operated at a 
more steady state for longer periods, simplifying operation. In addition, 
chemical feed systems can be operated at steady state. Equalization lets oper-
ators focus more time on the big picture and less time tweaking and balanc-
ing chemical feed rates to address changing conditions.

Option 3: Primary effluent equalization
The biological plant can be a mystery for many membrane system oper-

ators. Equalization ahead of the biological process allows loading to be con-
trolled throughout the day and minimizes wide load fluctuations. Although 

equalization of flow matters most for membrane operations, equalization of 
load matters more for biological systems.

The BOD and TKN loads drive aeration and sludge wasting, which affects 
the need to adjust airflow rates for dissolved oxygen control, MLSS recycle 
rates for denitrification, and return/waste activated sludge flow rates. Man-
aging the load produces steadier and simpler daily operation. A steady daily 
flow also simplifies clarifier operation. This option enables operators to bet-
ter control the biological process and 
so produce a better-quality effluent 
with less colloidal material to feed 
the membrane systems.

Equalization also improves bio-
logical system performance by 
increasing removal of soluble BOD, 
thereby limiting RO membrane fouling. Less frequent major cleaning of the 
membranes extends membrane life and also cuts operating costs by enabling 
operation at a lower pressure.

Equalization of load before biological treatment has a downside — odor 